Mode
Mode
Mode

SELF-PROPELLED BALER

PB00000150

1968 - 1969

tor

200W and 200T
300W and 300T

HYDROSTATIC

51569



Front end engine base and cowl

Operators Platform . ............

Clutch control and belt drive

Table

& a4 8

Steering Assembly ... RO .

Brake controls . ... v v v iearas o
Gear shift controls and operators seat

Pickup shield, exhaust, and air cleanar

of Contents

. + s e 0 x e 0 e
L ¢ s
...... LRI S

[ o v e o s

.

Electricasystenm .. .. ..o it e i nncenn e u s

Rear axle and final dyive . .

Hydrostatic Drive system ..

Transmission assembly .

Differential assembly .. ..

.

Hydraulic lift for Pickup ....

Throttle control, tension control,

Wire box and wire guides .
Twine box and twine guides

Drivegearbox ,........
Excelcab ......... “ v

Parts Not Hlustrated ., ... .

s 40
s .
P
* 0o
PRI

.o
. ou
e
o
s w0

--------

--------

--------

P R E
....... L R R
D I N T T S R S BN
P 6 & 8 6 & & e p v s s £ a0 8 ow s

P e e o 0 4 4 ¥ E w b oas s oaE e
L t s 4 e 4w oo
¢ * B 5 0 ¥ B vt 4 wouoaoEI e e
i v e o s e e s h R e e e 0w
& % P o 4 v ¥ ¢ e o8 B e aw s e s
"o w L A
R e e e

$ 4 6 ¢t 4 % W v e a e 2o e 5 e os [
...... . I
........... D R )

¢ N I IR I

3

o

.

Page

89-10

i1-12
13-14
15-18

17

B 18

19
20
21
22

22



e

20
20

Page
No.

¥ 5031, ..

INDEX

HYDROSTATIC DRIVE

Self-Propailed Balers

Part
No.

.

Fbos2....

F 5039 ...

F 5040 .. ..

F 5048 . ..
F o049 ...
F 50858 .

F 5069

T 5075 . . . .
F 5076 . . ..
F 5145 . |

F 5156

Folbs ., ...
F 5234 ...,
F 5236, .
F 5237 .

F 5268
F 5269

F 5270 .. ..
FH276 .. ..

F 52746

F5209 ...,
Fa30L.,...
F 5302 .. ..
F5303....
F3304....
¥ 5305 .

F 5306 . . . .
F 5307 . .

F 5308

F 5309 .,

F 5319

F 5312 ..
F 5313.

F 5314 . ...
Fo3i6....
F5317 .. ..
F 5318 .

F5319...

F5320....

¥ 5321 ..

¥ 5322 ..

¥ 5323 .

F 5324

F5325...:
F5326....
Fa327. ...

F 5329

F5330..'

F5331....

F 5332

¥bh333....
F5334....

F 5341

F 5342 . . . .
F 5343 . ..

F 5344
F 5345

ERI

o

F 5346 . . . .

F 5347 ..

F 5348 , .

F 5349 .. ..

¥ 5350

¥ 5351 ..,

pamY

e e
000 00 Wt i T U O O =1 L0 e B b

Page
Ma,

Part
No

F 5352 ...,
F5353....
F 5384 ....
F 5356 .., ..
F 53587 ...,
FB368....
F535¢ ...,

F 5360 .
F 5401
F 5402

.o

F 5403 . . ..
¥ 5404 . .

F 5405 ,
F 5406 .

F5408..:.

F 5409 .

o410 . ...
F 5411 .. ..

F 5412 .,

F o414 ...,
F 5415 ..

F 5416 .. ..

F 5438,
¥ 5445
F 5446 .
F 5452 |
F 5457 .

10,

19,

F5501..::

F 5502 ,

F 56605 .. ..
F 5845 ..

F 5546 .. ..

F 5547 .

F555l.,::

T 5554 .

F 5559 , ..

¥ 5578 .

F5586.. ..

F 5648 ,

F 5650 ..,

F 5703 .. ..
F 5705 . .

¥ 5759
5768
8769 ,
8782 .,
5783
5784 ,

-

5786 .
5788

5790 ...
8791 ...

5792 .

F
F
F
F
F
F o785 ...,
F
F
F
F
i

FB5793....

F 5794 .,

F5795..::
F 5796, .,

¥ 8797 ..

F 8798 .
F 5799 .,

F 5800 . . ..
¥ 5801 . . ..

F 5806 .,

16
i6
18

N

.

.

.14,

ok

Pt
S ~E RO DO DO RS 1 U1 G O

SO -



I

.

+

.

°

-

Part
No.

6219 . . . .
6220 . ..

Lo R R R R B e B R R R R Rl s B R B Ro R s Be Ro s Bo e e o B BB B e B
@ ;
<
oo

ks

6221
6222

6227

6231
6232

6235

6242

6245

R Rl R e R R R R R R e R R R R R e R e R e R e N R Rl e

Part

+ .

e e

6223 .. ..
8224 , ...
6225 .

6226 .. ..

6225 . . ..
6229 . . ..
6230 . . . .

6233 ...,
6234 .. ..

6236 .. ..
6237 .. ..
6238 ...
6239 .. ..
6240 .. ..
6241 . . .

6243 . . ..
6244 .

e

6246 ...,
6247 . ...
6248 .. ..
6249 .,

F 6250 .. ..

No,

OO 00 00 B0 05 08 GO Lo Lo L0 G0 00 D G0 o Do 0 GO 00 00 0D G0 COGD O3 0D GO 00 G Qo ket bt bed el b B el e e e 2 T O D RD N B

P et b bt b e bl ped b e bt fed pet ped e e
B0 DO B I B BD DD BO B B B BO BO bo B

index

Page
No.

F6251 .. ..
F 6252 ...
F6233....
Foeabd. ...
F6256....
F 6256 ..
F 6257 ....
¥ 6258, ..
6255 , ...

6260

6261

6264

6266
6267

6269
6270

LR B e e B e B B e e B e

6262 , . . .
6263 .. ..

.

6268 . .

.

6265 .. ..,

6271 . . . .
6272 .
6275 .

F 6274 .,

F 6275
F 6276

F 6278 |

F 6279 ..

F 6280

F 6281 ..

.

F 6282 , .

F 6283

T 6284 ..

F 6285

F 6286 . ...

F 6287 ,

F 6288

F 6289 .
F 6286 .
¥ 6291 . .

F 6252

F 6293 ....
F 6284 .. ..

Part

Z
el e e e T R T S S
PODO DO RO DD DO RO DG BD RO BD IO RO IO B D B BD *

F6205....
F6296....
F 6297 .,

F 6298 ...

¥ 6299 ..

F 6300

F 6301 ....
F 6302 ....

F 6303
F 6304

Fe6305 ....

F 6306 .

F 6307 ..
F 6308 ...

F 6309
F 6310
¥ 6311
F 6312
F 6313

F 6314 ... .

.

.

+

F 6315 ..
F 6316 .

F 6317

F 6318 ..

F 6319 .

ot
g w] el T D T T i e s B R B R s R R R O DS IO DO DO DO BRI DO DO DO DO DS DD DO BO IO DO DO B PO o DD

|l
ow
DD et
S W

19, 20

.
—
hi=s

19, 20

. 19, 20
F 6320 ... .

.

.

PO

P

Part

2
o 2
w

o
P Lo G0 00 00 00 G0 B s o 4O



Page
No,

F 6419 ....

F 6420 .

F6421 . ...
F 6422 , .,
Fod423. ...
F 6424 |
Fedas .. ..
FodR6 .. ..
F 6427 .. ..

¥ 6428
F 8429
F 6430 .
F 6431
F 6432 .

.

F 6433 .. ..

F 6434 ,
F 6435 ,

F6441.:-.
Foeda2

F 6443,

Foddd
F 6445 . | .

F 6446 ,

F 6447 |,

F 6448 .

F 6448, . ..

Paxrf
No,

Page
No.

F 6450 . .
F 6451 .. ..
Fe6452 ., ...

F 6453 .

F 6454
¥ 6455

6457
6458

6462
6463

7033

B s B R R B Re e Be-lo B B I B

.

6456 . ..

e

6459 .
6460 .. ..
" 6481 . ..

e =

6464 .
6465 . .

7034 .,
7035 ....
7095 .

7166 .. ..

F 7230 .
F 7231 .

F 7232
F 7247

F 7337 .

. P .
—

Part

[N *
Z
oud }..;’..J_O

D -3 <3 po

-
ok

o b B s 0D 00 W BD R Do

e
SO oo

Index

Page
No,

¥ 7515 . .
F 7541 ...

¥ 7555
F 7566

F 7639

°

¢ o e

F7608....
F7835....
F 7637 ....
Fr6ad. ...

F 640 ..

F 7641

.

F 7642 ,

F 7643 . ...
F 7644 . . .

F 7645 |

F 7716

F 7717 .

F 7889
F 7890

F’7891.::.

F 7808 .,

¥ 7927 . ...

F 7928

29 ...

F 7330

F7931...:

Page
No.

Fi9sz. ...

F 7533
F 7834
F 7935
F 7936
¥ 7937
F 7938
F 7939
F 7973
F 7974

FD 25

il

.

TS

FECEE

+ v o0

FD26 . ...

FT 18
FT 53

FT 82

FT 103.

FT 107, ..
Frl1se. ..

FT 150. ., ..
ET163. ...
FT 169,

FT530.,..:

I



FROMNT END EMNGINE BASE AND COWIL

REF. PARY REF. PART
NO. NO, DESCRIPTION MO. N, DESCRIPTION
i T 6189 Front end main frame section for Perking 16 F 6204 Main cowl gusset brace, Right side
2 ¥ 8180 Front moter mounts, L.H, & R.H. F 6399 Main cowl gusset brace, Left side
3 F 8191 Rear motor mounts, L.H. 17 F 6331 Cowl brace, Right side
4 F 6192  Rear motor mounts, R.H. 18 5/16" x 3/4" NC cap screw
5 F 6193  Engine main cowling 19 1/4" x 2-3/4" NC cap screw
8 ¥ 6194  Engine front cowling 20 3/8" x 1" NC eap screw
7 F 6195  Front end grill 21 7/168" x 1-1/4" NF cap serew
8 F 6196  Air cleaner mount plate 22 1/2" x 1~1/4" N¥ cap screw
9 F 6197  Oil cooler bracket 23 1/2" x 1" NC cap screw
10 F 6198 0il cooler brace 24 1/2" x 1-1/2" NC cap screw
11 F 6159 Oil cooler clamp, 2-piece 25 F 6414 Cowl support, R.H.
12 F 6200 Oil cooler clamp plate 26 F 6454 Skim for front motor mount
13 F 6201  Radiator mount 27 1/21 % 2-1/4" NC cap screw
14 F 6202  TFront cowl brace, left side 28 1/4" x 3/4" truss head screw
15 F 6203 Main cowl brace 29 1/4" x 3/4" NC cap screw
30 7/16" x 1-1/2" Grade 8 NF cap screw



REF.
NO.

W00 ~3 O W LD BD R

18

19

20

21
22

PART
NO,

F 6270
F 6271
¥ 6272
F 6273
F 6274
F 6276
F 6275
¥ 6325
F 6401
F 6289
F 6287
F 6288
F 6286
F 6285
F 6284
F 6175
¥ 6184

F 6183

F 6182

¥ 60687
¥ 61e7

F 6178

OPERATOR PLATFORM

DESCRIPTION

Btep and tool box

Step and tool box bracket

Step and tool box bracket plate

Btep plate

Step bracket

Hand rail shield

Hand rail

Front deck mount channel

Main operator deck

Bull gear shield, L.H,

Buil gear shield, R.H.

Bull gear shield support

Front deck shield, L. .

Front deck shield, center

Front deck shield, R, H.

Tie bar for deck mount

Washer for F 6182 and F 6183
mounts, 3" x 5/8" x 11 ga.

Deck mount, neoprene, 3" x 3/4"
X 1-3/4" w/washer

Deck mount, neoprene, 8" x 3/4" x
1/2" w/washer

1/2% x 3-3/4" NC eap serew w/lock
nut

Brace for rear mounting bracket

Rear mounting bracket for operators
deck, L, H., 2-tie

Rear mountling bracket for operators
deck, L, H., 3-tie

REF.
NO.

23

PART
NG.

F 6176

F 5947
T 1689
F 5949
¥ 5948
F 6413
¥ 6032
F 6402
¥ 6282
F 5546
F 6280
¥ 5551
F 62749
F 6278
F 6231
F 6291
F 6283
F 6290

F 5950
FD 25
FD 28

F 6668
F 6412

DESCRIPTION

Rear mounting bracket for operators
deck, R. H.

30 gal. fuel tank, less fuel gauge

Fuel tank cap for F 5947 tank

Gasket for F 5948 gauge

Fuel gauge for F 5947 tank

Console, Main section

Console cover

Guard rail and steering shaft
mounting bracket

Speed control consol

Friction disc

Speed control lever arm

Conical washer

Speed control lever

Speed control lever knob

Speed control congol cover

Speed control eable clamyp angle

Speed control Cable

Speed conirel lever, lower

5/16" x 1" NC cap screw

Filter screen for gas tank

Decal, main conscle

Decal, speed control console

1/4" % 2-3/4" NC eap screw

Rubber grommet

Cover plate, tension control pump
inspection hole

2.



REF.
NO.
1

2
S

PART
NO.

F 5055
F 6205
F 6206

F 6332

F 6054

F 6207
F 6333
F 6208

F 6209
F 8210
F 6211
F 6212
7247

F 4137

F 6213
F 6214
F 6215
F 6216
F 6217
F 6218
F 6219

F 6220
F 5048
F 5049

CLUTCH CONTROL AND BELT DRIVE

DESCRIPTIONM

Lever knoh

Clutch lever

Clutch lever bearing complete
w/bushing, 3-tie

Clutch lever bearing complete
w/bushing, 2-tie

Cluteh lever bearing bushing, 1%
x1-1/8" x 10

Cluteh shaft, 3~-tie

Clutch shaft, 2-tie

" bolt bearing clamp, .012
Chicago

"M bolt bearing elamyp bracket

Clutch wobble arm

Cluteh wobble arm bracket

Ball rod end, CTRSN Sperico

Bushing for clutch wobble ayrm,
7/8” x 1t it

Bushing for beit tightener arm brg.
bracket, 1-3/8" x I~1/9"% x 2v

Belt shield bracket, front

Belt shield bracket, rear

Bell shield & guide bracket, rear

Belt shield & guide bracket, front

Belt tightener pulley

Drive pulley

Belt tightener arm bearing
bracket

Belt tightener arm

1/2" elevis

Clevis pin for 1/2" clevis

REF,
NC.

PART
NO.

F 6221
F 6222
F 6223
F o224
F 6225
¥ 6226
F 6227
F 6228
T 6229
F 6230
F 6231
F 6232
F 6233
F 6234

F 6465

I 7337

F 6432
T 6341

DESCRIPTION

Top clutch rod

Lower clutch rod

Inner race for idler pulley

Bearing for idler pulley

Top front belt guide

Front belt shield bracket pad

Top rear belt guide

Bottom rear belt guide

Rear belt guide

Belt shield

Gear box, Perkins

Bell housing plate

Brive plate, Perkins

Pilot for gear box shafl, Perkins

Key for pulley, 3/8"x 3/8" x
2-3/4n

Belt guide stud

3/8" x 3-3/4" NC cap screw

Drive belt, D 162

53/8" x 1" NC cap screw

1/2" x 1~-3/4" NC cap screw

5/16' % 1" NC cap screw

1" LD, x 1~3/4" O.D. Washer

3/16" x 1-1/2" cotter key

5/16" x 3/4" F.H, machine screw

1/4" x 3/4" NC cap screw, cad.
plated

Top belt guide bracket

Shaft coupling, 21 invelute

1/2" x 2-1/2" square head set
screw



REF.

1i

12

i3

14
15

18
17
18
19

26
21

22
23
24
25

24
a7

28

e ya
[=1"] -] -3 L =L o

PART
MNO.

5031
6323
5032
6292
G324
P e418

CET It

F G293

¥ o204

F 6295
T 8486
F 6299
F 8298
F 6455
I 6207
7 6301
F 6380
FT 530
F 5004

F 5008
F 5758

T 5007

¥ 6363
F 6448
F 5016

T 6382
F 6448
F 5854

F 5769
T 63684
F 6385
F 5578

STYEERING ASSEMBLY

DESCRIPTION

Steering colun cap

Nut, steexring ecolumn, 13/16" - 20

Steering columm cap holder

Steering wheel

={" bolt

Steering orbitrol colwmn, Char-
Lynn

Steering orbitrol control unit,
Char«Lynn

Pipe spacer for steering motor
mounting

3/8" x 3«1/2" NC cap screw

3/8" NPT 45° swivel fitting,
3874 Couplomatic

1/4" hydrantic hosew/one 1 /47
and one 3/8" male fitting, LO8"

3/8” hydraulic hose w/two 3/8"
male fittings, 2

5/5" return hose with 3/8" male
fitting one end, 99", -68

5/8" retarn hoge with 1/27 male
fitting and 3/8" male fitting,
59, BO-

Hosge clamp

3/6" NPT 96° swivel fitting, 908
x 6 Couplomatic

Power steering pump with reserveir,
Vickers, VTM2Y7, -68

Filter assembly

Tie rod end L H, thread

Tie rod shaft, 25-1/2%, 3-tie

Tie rod shaft, 18-1/4", Z-tie

Tie rod end R.H. thread

Steering arm, R.H., cast, -68

Steering arm R.H,, flame cut, 69—

Set serew for steering arm (2 used)

2" x 18 ga. machinery bhushing

Steering arm, L.H., cast, ~G8

Steering aym, L.H., flame out, 69~

Spindle bushing, 1-3/4" x 2" x 1-31/3"

(2 pr. used)
Thrust bearing, D21 (2 used)
Front axle, 3-tie, w/steering pad
¥ront axle, 2-tie, w/steering pad
Front axie pivot bolt w/castillated
nut, 1" x 5" NC eap screw

REF,
MO,

28

30

a1
32
33
25
38
37
a8

39
40

41
42
43

44
45

46
47
48
50
51

52

53

PART
NO,
¥ 6302

F 6458

F 6304
F 6464

F 6303
F 3121
FT 107
¥ 6335
¥ 6305
¥ oroav
F 1825
F 1653

F 1624
F 1654

F 1628

¥ 884
¥ 934
F 1828
¥ 5039
F 5040
F Zi5
I 5145
F 5650
F 214
¥ 462
¥ 6456
¥ 6457
¥ 6458
¥ 6459
F 6462

¥ 6443

0 REF 54 |
PAGE 12

T, TO REF 53
T page 12

DESCRIPTION

Tie rod end, male thread, Garrison,
~83

Tie rod end, male thread, Alled,
68~

Bleering cylinder, 2830 Garrison

Repair ldt for F 6204 steering
cylinder

Tie rod end, fewale thread,
Garrison, -68

1/4% NPT 90° swivel fitting, 4973
Couplomatic

1/4" NPT straight swivel fitting

Front spindie, B, H.

Front spindie, L.H,, with steering
cytinder pad

Front wheel grease seal (2 used)
54405 K.H.

Front wheel bearing, inner, {2 used)
H#LM29749

Cup for bearing, inner, (2 used)
#LAM29710

Front wheel hub, 6 hole {2 used)

Cup for bearing, outer, {2 used)
#144610

Front wheel bearing, outer,
{2 used) 144640

Spindle washer (2 ased)

Nut for spindle (2 used)

Hub ¢ap (2 used)

Tire, front 6:70 x 18, 6-ply
(reg. and flotation)

Tube for front tire, 6:70 x 1%
(regular}

Tube for front tive 7:50 x 16
(flotation)

Wheel, {ront, 6-hole (regular)

Wheel, front, 6-hole (flotation)

Lug nut (12 used) #15085

Lug balt {12 used)

Power steering pump with manifold,
Vickers VIM27, §8-

5/8" hydraulic hose with 1/2'* male
fitting on ene end, 62, 69~

Tie rod end, male thread, Allied, 69-

Sleeve for tie rod end

Adapter fitting, 900, #8-3/8
AROG-8 Parker

3/8" NPT straight swivel fitting

dn



-5.

REF.

© mﬂmm;&-wmi—‘%

BRAKE CONTROL

PART
NO.

¥ 5979

F 5944
F 5845
F 5984

F 4210
F 6054

¥ 6055
F 6400

w7095
T 6077
F 5075
F 5076
F 5981
F 5982

F 4068
F 6410

F 4067
F 6411

F 994
F 5391

DESCRIPTION

Brake pedal pad

5/16" x 1" NC cap screw

L. H. brake lever

R. H, brake lever

Brake pedal lock

1/4"x 1-1/2" roll pin

Spring for brake release

Bushing for clutch and brake
levers, 1" x 1-1/8" x 1»

Brake lever shaft support

Brake pedal cross shaft

" washer

Brake and clutch return spring

Brake return spring anchor

Clevis, 5/18'" for brake cable

5/16" clevis pin

Brake cable R. H. (110"}

Brake cable L. H. (32")

3/8" % 1-3/4" NC cap screw

Bushing for ¥ 4067 roller

Bushing for two roller sheave

1/4"x 1-1/4" NC cap screw

Roller for brake pulleys

Shield for brake pulleys

3/8" % 2" carriage bolt

Shield for brake pulley

Cable pulley mounting bracket



REF.
NO.

i

L @=3®mC o

10

iz
13
14
15
16
17
i8

PART
NO.

F 5592
F 6030
F 6028

F 6029
F 60706

¥ 6403
F 6026
F 5055
F 6074
F 6073
F 6054
F 6170
F 6186
F 8705
T 5866
F 5508

GEAR SHIFT CONTROL AND OPERATORS SEAT

DESCRIPTION

Swivel bearing for shift bar
Shift bar

Gear shift rod

378" x 5-1/4" N.C. cap screw
Gear shifi tube w/bushings
Shift rod yoke

1/4" x 1-1/8" woodruff key
Bhift lever

Shift lever bracket

Gear shift lever knob

Oil seal for F 6073 cup

Cup for F 6070 yoke

Bushing, 1" x 1-1/8" x i»
Grease fitting

Conical nut for ¥ 5992 bearing
Spring, F5703 seat assembly
Hydrautic cylinder

Plate, bottom pivot

REF.
NO,

19

20

PART
NG.

F 5703

F 5818
I 6128
F o920
F 6129
F 5921
F 6130
F 5367

F 6079
F 6080
F 5502
F 6003
F 6004
F 6081
F 5501

DESCRIPTION

Seat spring and hydraulic assembly
complete

Beal assembly

Deluxe Hi-back seat

Bottom seat cushion for F 5918

Bottom seat cushion for F 6128

Back cushion for F 5918

Back cushionifor T 6128

Beatl bracket

1/2" x 1~3/4" N,C, cap screw

Seat adjusting rail (top)

Beat adjusting rail (bottom)

Cup washer for F 5705 spring

Bearing only

Stampings ounly for F 6003 hearing

Roller for seat adjusting rails

Spring and cylinder adjusting
bracket



-7-

PICKUP SHIELD, EXHAUST AND AIR CLEANER

REF.
NO.

E s GO DO b

PART
NO.

F 1706
F 6312
F 6313
F 6307
F 6306
F 6452

¥ 6308
¥ 6308
F 6311
F 6441
¥ 6310
F 6165

F 6104

F 6062
F 7635
F 6111
F 7166
F 853

F 5871

DESCRIPTION

Muffler

Exhaust pipe

Exhaust elbow

Air clesner band

Alr cleaner complete

Filter element for ¥ 6306 air
cleaner

Alr cleaner hose clamp

Air cleaner hose

Air cleaney pipe

Air cleaner hoge shield

Rubber elbow

Mounting bracket for shield, left
side

Front section of pickup shield (not
hinged}

Shield for tension control chain

Tool box lid

Access door for F 5971 ghield

Catch for access door

Catch for tool box cover

Shield over pickup complete



REF.

Z
o

000 =3 o &b Lo B

PART
NO.

F 6417
F 6418
¥ 6419
F 6327
F 6326

F 6328

 SOLERDID
; .

F
F
F
F

6329
6420
6421
5234

¥ 6422
F 5237
F 5236
F 862

¥
iy
F
F

5954
G424
6424
6425

DESCRIPTION

Battery, 12 volt

Ground strap

Baitery cable, insulated
Battery hold down

Battery box

5/16" x &' cap screw
Battery hold down grommet
Battery pad

Wire harness (horn & light)
Temperature gauge
Instrument panel light socket
Starter switch

Safety switch

Rubber cap for safety switch
Light switch

Bale counter, elecironic

Oil indicator light

Amp indicator light

Relay

ELECTRIC SYSTEM

REF.
NO.

18

28
29
30

32

PART
NO.

F 1644
¥ 58941
F 6426

F 6372
F 6371
F 946

F 6427
F 6428
F 6429
F 1497
F 1645
F 5842

F 6430
F 6431
¥ 6423
F 6461
¥ 6460

-

\‘u // : oy
%’%%;"/J) .:‘PI

| LK

DESCRIPTION

Light, rear combination, 12 v.
sealed beam

Sealed beam unit, 12 v. (comb,
red and clear)

Wire harness, (bale counter, wire
alarm, light)

Bracket for sending unit

Sending unit for bale counter

Switch for wire alarm

Wire harness {engine)

Headlights with housing

Sealed beam unit for F 6428

Horn, wire alarm, 12 volt

Light, front, 12 volt, sealed beam

Sealed beam unit, 12 voli, for
F 1645

Voltage regulator bracket

Temperature sending unit

Bafety switch protector elbow

Voltage regulator

il sending unit

8-



REF.
MO,

DY b

WG -3 A o

A NN

REAR AXLE AND FINAL DRIVE

PART
NO.

F 5794
¥ 5899
F 5300
F 5898
F 5901
F 5902
F 5903
¥ 5904
F 5785
F 5791
F 5792
F 5793
F 5801
F 5806
¥ 5826
F 5891
¥ 5457
F 5452
¥ 5438
F 5785
F 5802
F 5828
F 5829
F 5830

DESCRIPTION

Brake wear disc

Yoke link

Strap link

Brake pressure plate

Pressure plate spring

Pressure plate ball

Pressure plate complete

Linkage bolt

Brake hub

Axle shaft, R.I. 28"

Axle shaft, L.H, 57-1/4" {2-tie)

Axle shaft, L.H. 62-1/4" (3~tie)

Inside pinion bearing retainer

Cil seal for axle shaft (13666 C/R)
Gagket, inside pinion bearing, 1/64"
Cup for F 5457 and F 5892 bearings (14282}
Inner pinion bearing cone (14137A)
¥inal drive pinion

Snap ring, pinion bearing

Final drive housing, R.H. and 1.1,
Outer axle shaft bearing (14117A)

Shim .005 (steel} outside pinion bearing
Shim ,007 (steel) outside pinion bearing
Shim 010 {steel) outside pinion bearing



REAR AXLE AND FINAL DRIVE

{Coniinued)
REF. PART
NO. MNO. DESCRIPTION
21 F 5786  Axle drive cover
22 F 5313  Wheel shaft, 8 hole
23 F 5809 Beal ring for F 5931 shaft
24 F 7035  Beal for axle shaft (255833)
25 F 7033  Outer bearing for axie shaft (33287)
26 F 7034 Outer bearing cup for F 7053 (33462)
27 F 5782  Final drive housing complets R. H,
F 5783 Final drive housing complete L, H., 3 tie
F 5784 Final drive housing complete L., H,, 2 tie
28 F 5445 Cup for inner wheel shaft bearing (3624)
29 F 5446 Inner bearing cone for wheel shaft {3884)
30 F 5833  Whee! shaft washer
31 I 5790  Wheel shaft axle nut, 1-1/2" N.TF. casteliated
az F 5827  Wheel shaft bearing cover gasket, 1/32"
33 5788  Wheel shaft cover
34 F 5808 Spacer for F 5763 gear
35 F 5763  Final drive gear (8620)
36 F 5840 Snap ving for final drive gear
37 3/4" pipe plug
38 ¥ 5831l  Gasket, drive gear cover, 1/16"
39 F B905 Drive gear cover, R.H.
F 6361 Drive gear cover, L,H,
40 F 5796 Axle spacer, 14-3/8" R.H. {2 and 3 tie)
F 5787 Axle spacer, 43~5/8", L.H, (2 tie only)
F 5788  Axle spacer, 48-5/8", L.H. (3 tie only)
41 F 6132  Tie bolt, 5/8" x 25"
42 F 5799 Brake housing
43 F 5800 Brake spacer, B.H,
¥ 5890 Brake spacer, L..H.
44 F 6161 Clevis pin, 7/16" x 1-1/4"
45 F 5894 Brake clevis
46 F 5813 Bushing for brake lever
47 F B812  Brake lever w/bushing
48 F 5814 Brake lever mount
49 F 5824 Dust cover for brake rod
50 F 214 Wut for brake clevis
51 F 5547  Roll pin, 1/4"x 17
52 FT 53 "OY ring
53 F 5896  Rear wheel, R, H. ($:00 x 20)
F 5837  Rear wheel, R, H. {flotation)
F 5895 Rear wheel, L. H. (9:00 x 20)
F 5897  Rear wheel, 1, H. (flotation)
54 F 5268 N. D. tire {9:060 x 20)
F 5269  Tube {(9:00 x 20)
¥ 5270  Flap (9:00 x 20)
F 5648 Flotation tire, 8 ply L. H. (15 x 164)
F 5275 Fletation tire, 6 ply R. H. (15 x 164}
F 5276 Tube, 156 x 16A flotation
¥ 53596 Flap for F 5275 and F 5648 fires
55 F 5910  Lug bolt
56 F 6053 Spring, brake release
57 F 6056 Brake release spring anchor
58 F 4081 Truss rod, 3/4" x 17-1/2"
59 F 1720  Vent

.10



-11-




1.

~69 42§ ‘Sumy etewl 8/¢ B Sumy
9YBUL 1,2/ T/M 9SO WINIST ,,8/C
-89 ‘uZ9 ‘pus suo mo Jurny
oTewl %/ T/M 050U OIMeIpPAH .8/¢
~69 ‘991 LAN uY
~69 "Bugysng I9onpar LAN o1 X u3/1
{pesn §1) mexos ded ON uF/8 ¥ .9T/8
moxos deo AN . F/T~8 X .91/9
omioaut 17 ‘Surpdnos jyeyg
19YoRIq I93dBpE 010U OT)EISO0APAH
dWBTs 0807 181000 10
joyorIg dUWEBIO 950 IB1000 TIQ
Bumysng yeonped LAN «¥/8 X ug/T
quB; oImeiply 1oy des Jo77Ld
JXOTIII YUB} OIMBIPAY J0I USDI0R
duwie1o egny jendg
duzero eqnt 7 OISV
1937011q Jroddns oury UTRY
IASURYORS 1ROH
dund orneapiy
=60
‘Surgsng 1900PIT LAN oF/T-1 X ul
89~ “Surysng
I20NPaT LAN w¥/1-1 X u3/T
aduey;
1104~% 6929 J 103 Lo Buiz LOu
IOUOUY 9T X 9T X
£¥M ‘S3ULT O} 3104/ M SBURY Y[og~f
sk
110 1939 A XoJ ATUO JUSIESTO T9)LI
9191dwrod XY 110
uB: OTNRAPAH
10A0D SSO00R YUk oTmBIpAy
193988 12400 SS900T uv] OINBIPAH
T8 “Fumig
STRBWE ,Z/T YT SF0Y DINBAPAY 8/
whl “Bamy
BYRUL ,,2 /T YA SE0U OTNBIPAY g8 /T
onBWoTdnoD g X
07~06 ‘xdepr PAMMS 406 X 13/
w14 Sumy
aTBuw g/T /M 9804 oTINRIPAY g/1

NOILdI¥O%4d

GGF9 A Eall
LYY | 9
4
18
0%
6¥%
E9 & 87
8680 LY
FEF9 A 9¥
€899 I 5%
¥
3939 A £V

1989 A g
9929 4 ¥
8979 4 114

Fo89 4 68
€029 £ 8E
6969 A Le
g
0999 4
6929 g 19
8679 A
1989 4 7E
0929 4 €€
6529 A4 %E
8G%9 A 1€
L8T9 H 0e

9629 & 68

€eg9 & BE
7629 4 Lg

ON ON
1¥vd 434

(opeuropdnoed g x

01=28) 103depe 1qIreass $1 — u8/4

I91S9BI0M IFFF TOATBA {IBY L1
T BHIOENGD

GL6% ‘Buniy PAMMS 06 LAN WE/T

jeyorIg Sunmnom I93TY TI0

afddiu 98010 ILJAN o1

pesyIameRM 9TX607ED “Te 109418

Burgeng reonpax LAN oF/€ X W/ 1-1
DPESUIOIEOM 2T

-Q0¥8 ‘BUIII |gnt 9TBW 406 X uB/€
aqm

19918 LBP0" X uP /8 ‘OUI UOTONS
bEoyIsyIBIM ZT~C0E8

‘Bumyy eqny oTew 1ySTRAIS W F/8

Sumysng xoonper LJAN o1 ¥ uF/8
agng 9918 LG0T ¥

a1 “3uoxy ‘eurf sanssoad ySwy ‘W Y
agnt 1eels 1G0T X

T fIouso f‘ourf aanssexd S 'H Y
praILaIEOM

9T-G0F8 ‘BUIT oG] STBWL (06 X T
agqng 19918 LBOT" X

T fyuoxy *oury eanssexd ySW "H "1
agn} 19018

uBF0" X 8/¢ “uoay ‘eur] uresd
agng 1e9)8

w670 ¥ u8/Q "Io1ULD ‘OUIf UIRI(
8qmy 19818 W80T X w1

‘9o *our] oanssaxd g8 ‘H T
PRAYISBOM

0T-C0g8 “Uorun ogny JuSTBIs u§/g
PEIYIDIEO M

97-C088 “Uotun agn; WAL LT
aqry 19918 ,.607" X

uT faead ‘sury eanssoad Yy ‘'H ‘"
aqmy 19915 LG0T ¥

W T faeoa ‘eury oanssead ylmg 'H '
ogn} ToMe

WBF0" X L8/ ‘amaa feur| ursa(l
PESUIOHIBOM OT

~¢oFg ‘Bumy oqny stem qSTeNS 1
praqISuIEe M, GT~ST6L

fBunyiy agqny BulI-0 406 X 48/9

J010W OT)RISOAPAKE

NOILLdIEDS3a

WRASAS JANNG DUVISOUGAH

€6e9 4
2929 4

60TC A
1629 4

04639 A

6%g9 A&
8%29 |

§01€ 4

LPE9 A
9728 &
FOTE A
§P%9 A
Freo A
%29 i
a¥en 4
%88 A
0¥c9 d
6889 A
BEZY A
4889 I
501E A

96729 d

GE%5 &
OMN

1¥v¥d

9%
Ge

iz
€%
(44
L
61
8t

LT

ST
Al
8T
¢t
it

01

"ON
43y



13-




-
oM

O WO oA i W b

s

12
i3
14
15

17
18
19
20

22
23
24

25
28
27
28
29
30
31
32
33
34

a5

37

38

39

PART
NO.

F 5301
F 5302
F 5303
F 5304
¥ 53056
¥ 53oe
6357
5307
5308
5309
5310
5156
5312
8313
5314
5306
P 5316
F 5317
F 5318
F 5319
T 5320
F 5321
¥ 5322
¥ 5323
F 5324
T 5325
F 5326
I 8327

s b g e v e kel b ke ke

F 5328
F 5332
F 5331

F 5330

F 5858
F 5333
¥ 5334

T 5942

TRANSMISSION ASSEMBLY

DESCRIPTION

Mainghait rear bearing snap ring
Mainshaft Ist gear

Mainshaft 3rd gear

Mainshaft 2nd and reverse gear
Mainshaft 4th gear

Mainshaft front bearing

Transmission shaft for hydraulic motor
Mainghaft front bearing cap gaslet
Mainghaft front bearing cap shim {,604)
Mainshafl front bearing cap shim {007}
Mainshaft front bearing cap shim (,0610)
Clutch and mainshaft front il seal
Mainghaft locating snap ring

Reverse idler gear assembly - includes Item #19
Mainshaft 1st and 3rd gear spacer
Mainshaft rear bearing

Mainshaft rear bearing oil cup

Reverse idler lock

Reverse idler shaft

Reverse idler gear bushing

Pinion shaft rear bearing

Pinion shaft 1st and 3rd gear

Pinion ghaft 2nd and reverse gear
Pinion shaft 4th gear assembly « includes Ttem #29
Pinion shaft front bearing shim {003}
Pinion shall front bearing shim {,005)
Pinion shaft front besaring shim (,010)
Pinion shaft front bearing

P.T.G, locating stud nut spring lock washer, 3/8%
Pinion shaft front bearing adjusting nut
Pinion shaft front bearing spacer
Reverse idier gear bushing

Reverse idler shaft lock screw, 3/8" x 5/8" N.C. Cap screw

Pinion shaft - includes Ttem #47, Page 16

P.T.O, locating stud nut, 3/8" N, F, hex

P.T.0. locating stud, 3/8" x 1-1/8" N.F. N.C. stud

Axle studs, 5/16" x 6" N.C, C.8. w/9/16" spring lock
washer (12 used)

Transmission case

Pinion shafl front bearing cap gasket

Pinion shaft front bearing cap

Pinion shaft front bearing cap serew, 3/8" x 1" N.C.
Cap screw (6 used)

Pinion shaft frount bearing cap screw lock washer, 3/8"
spring, {6 used)

Transmission & differential assy. for fabricated axle
housings

-14-



-15-




-16-

DIFFERENTIAL ASSEMBLY

REF. PART
MO, MO DESCRIPTION

2 F 3341 Interlock cross pin

3 F 5342 2nd and 4th shift rail

4 T 5343 Znd and 4th shift fork

B T 5344 Reverse ghift rail

6 F 5345 Reverse shift fork

7 F 5346 Shift fork lock serew

8 P 5347 Bhift fork lock serew lock wire
9 F 5348 Mesh lock spring

10 T 5349 Mesh lock ball
13 F 5360 1st and 3vd shift fork

12 F 5347 Lock screw lock wire

13 ¥ 5348 Lock screw

14 F 5351 1st and Srd shift rail

15 F 53486 Lock screw

16 F 5547 Lock wire

17 ¥ 5352 Pivot pin

18 F 5858 Transmission case

15 I 5353 Control cover gasket

20 F 5354 Control cover

21 Control cover serew, 3/8" x 1", F.H. Machine holt

22 ¥ 5356  Differential bearing carrier shim {.004}

23 F 5357 Differential bearing carrier shim {.010}

24 ¥ 5358 Differential bearing carrier oil seal

25 F 5359 Differential bearing carrier agsembly ~ includes Hem 24
26 Differential bearing cup ~ See Item #43

27 Axle stud, 9/16" x 6" N.C, C, 8, w/9/16 spring lockwasher
28 Drain plug, 1/2" pipe

29 F 5401 P.T.O. housing gasket

30 ¥ 5402 DBilferential cover plate

31 F 5403 Differential side gear thrust washer

32 ¥ 5404  Differential side gear
33 F 5405 Differential pinion gear

34 F 5406 Differential pinion gear thrust washer

35 Drain plug, 1/2" pipe

36 P.T.0. housing screw and spring lock washer, 3/8" x 1", N, C, Cap Screw
W/ 3/8" washer (8 used)

a7 F 5408 Differential pinion pin

38 F 5406 Differential pinion gear thrust washer

39 T 5405  Differential pinion gear

40 F 5404 Differential side gear

41 ¥ 5403 Differential side gear thrust washer

42 F 5409 Ring gear rivet (12 uged)

4 F 5410  Differential bearing (includes Item #26)

44 F b4l1 Differential pinion pin lock pin

43 F 5412 Differential case

46 F 5359 Differential bearing carrier assembly (includes Ttem #51)

47 F 5330 Ring gear (includes Item #31, illustration page 13

48 F 5410 Differential bearing (includes Ttem #52)

44 F 5357 Differential bearing carrier shim {.010) (AR}
50 F 5358 Differential bearing carrier shim (,004) {2 used)

51 T 5358 Differential carrier oil seal

52 Differential hearing cup (See item #43)
53 Filler plug, 1" pipe

54 Filler plug, 1/2" pipe

55 F 5414 Shift fever pivot washer
56 F 5415 8hift lever pivot washer ring

57 T 5416 Shift lever dust cover

58 F 6133 Shift lever on transmission

89 F 5350 Ring, pinion and differential agsembly - Includes items 31,32, 33, 34,
37, 38, 39, 40, 41, 42, 44, 45, 47 and item 31 on page 14)

60 Control cover screw, 3/8" x 1", N, C. Cap screw

Gl Control cover screw spring tockwasher, 3/8"

62 Differential bearing carrier screw, 1/2" x 1-1/2" N.C. Cap screw

63 Differential bearing carrier screw spring lockwasher, 1/2"

F 5942 Transmission and differential assy, for fxbricated axle housing



REF.
NO.

[Eele e B o B SN TN S LV

PART
NO.
FT 136
FT 107
¥ 6020
¥T 82

F 6021
F 6016

F 6014
F 6016

F 6164
F 5953
F 5049
F 1323
FT 18
F 6082
F 6083
F 6084
F 6051
F 6085
F 6086

HYDRAULIC LIFT FOR PICKUP

DESCRIPTION

Pressure hose, 24" (2 used)
Union swivel

Ridgid hydraulic tube {2 used}
1/4" pipe elbow

1/4" pipe coupling

Clamp for F 6020 tubes {2 used)

Pickup ram plate

i/2% x 2-1/2" square head set screw
Forward pivet arm

Liff bumper on pickup

1/8" x 3-3/4" N, ¥ H, T. cap screw
Anchor s{rap

Hydraulic cylinder for pickup

1/2" x 1~3/8" pin

/2" x 1-3/4" pin

1/4" street elbow

Tube assembiy only

Pigton rod

Clevis

Ring kit for ¥ 59853 cylinder

Piston

Cylinder head

REF.
NO,

PART
NO.
F1T103
F 8037
F 5852
¥ 6163
T 6451
F 6018

¥ 5554
T 6087
F a038

FT 169
T 150
F 6134
F 7247
FT 163

F 6369

¥ 6188

DESCRIPTION

1/4" x 3/8" pipe bushing

Brags elbow for F 5952 valve {4 used)
Hydraulic control valve

Linkzage rod, ~-68

Link rod, 69~

Hydraulic pickup control lever
5/16" x 1-1/4" N,C. cap screw
Kunob for control lever

Pickup lift indicator rod

Guide for F 6087

1/4" x 1~1/4" R, H. stove bolt
1/4" flat washer

Pressure hose (pump to valve) 35"
Pressure hose (valve to bypass) 90"
Lift bumper brace

Bushing, 7/8%x 1" x 1

Pressure hose 13-1/4"

1/4" 45° street elbow

1/2" to 1/4" pipe bushing
Mounting bracket for lockout valve
5/16" x 2-1/4" N.,C. cap screw
Lockout valve



REF.

z
o

o ~1 e O b o

il
12
13
14
i5

PART
NO.

F 1007
¥ 113k

F 6042
F 6041

F 1005
F 6050

F 5559
F 6048
F 6049

F 6636
F 6035
F 1003
F 6034

-18-

THROTTLE CONTROL TENSION COMNTROL AND FUEL LINE

DESCRIPTION

Control knob

Thrust bearing

3/8" flat washer

Adjusting rod

Tension control indicator

5/16" x 2" NC cap screw

Adjusting stud nut

Anchor angle for tension conirol
conduit

Beach nut w/nuf and washer

Tension contrael conduit, §1

Tension contrel wire, 96"

5/16' x 3/4" NC cap screw

Top bracket for throtile lever

Base bracket for throttle lever

Friction disc

Throttle lever

REF.
NO.

16
7
18
19
20

21

22
23
24
25

26
27
28
29

PART
NO.

F 5551
I 5554

F 5545
F 6442
F 6443
F 5069

F 6405
I 6406

¥ 5289

F 6444
F 6445
F 6446
T 6447

DESCRIPTION

Conical washer

Knob for throttle lever

5/16" x 1" NC cap screw

Swivel fastener

Throitle control conduit, 124"

Throitle control wire, 134"

Engine shut off control assembly,
12 foot

Throttle wire bracket

Throttle wire bracket

174" x 3/4 NC cap screw

Fuel sediment bowl and shut off
valve

Elbow fitting for fuel supply line

Fuel supply line, 5/16" x 133"

Elbow fitting for fuel return line

Fuel return line 3/16" x 12"



-19.

REF.
NO.

D 0o -1 G U B Lo B R

PART
NO.

F 4014
F 4015
I 4222
857

F 856

F 4205
F 4068
4067
F 4223
F 4069

F 4203
F 4204
F 5159
¥ 4225
F 4163
¥ 6314
¥ 7637
F 7638
F 7639
F 7640
F 7641
F 7642
F 7643
¥ 7644

F 7645

WIRE BOX AND WIRE GUIDE

DESCRIPTION

Roller for wire guide and needle
Bushing for F 4014 Roller

Wire guide frame only (lower rear)
Snap ring for F 856 bushing

Wire guide bushing

Wire guide complete, lower rear
Bushing for ¥ 4067 roller

Roller, lower front wire guide
Wire guide frame only, lower front
Wire guide complete, lower front

Bolt with lock nut 1/4" x 1" N.C.C.8.

Upper wire guide complete with pin

Upper wire guide wear pin

Snap ving for wear pin

Upper wire guide bracket only

Wire guide bracket, rear

Wire guide bracket

Wire box divider

Wire box side (front)

Wire box side {rear)

Wire box botiom slats

Wire box end (left)

Wire box divider angle

Wire box base with end plate

Angle for wire alarm mounting
bracket, 1..H.

Angle for wire alarm mounting
bracket, R. H.

REF.
NO.,

29

28

PARY
NO.

F 4191
F 4190

F 7608
F 1716
F 946

F 6315
F 6316

F 6317
F 6318

F 7515
F 7717

F 4210
F 7231
F 7232
F 4206
¥ 7230
F 6319

F 6320
F 6321
F 6322

DESCRIPTION

Mounting bracket for wire alarm
rod 1.. H,

Mounting bracket for wire alarm
rod R. H.

Rod for wire alarm 3-tie

Rod for wire alarm 2-tie

Switch only for wire alarm

Wire box mounting bracket, R. H.

Wire box mounting ext. bracket for
18" longer bale chamber

Wire carvier end plate

Wire carrier clamp

3/8" x 5 NC cap screw

6 compartment wire box complete
w/braces and harness

4 compartment wire box complete
w/braces and harness

Spring for wire alarm rod

Pipe spacer, wire carrier, short

Pipe spacer, wire carrier, long

Stay bolt, wire carrier, 2-tie

Stay bolt, wire carrier, 3-tie

Wire box clamp

1/2" x 5-1/2" NC cap screw

Brace for 1..H, wire box mount

Tube clamp "U" bolt

Tube clamp



REF.
NO.

o =10 U

PART
NO.

7Rt
F 7541
F 7928
F 7529
F 793¢0
F 793l
a3z
¥ 7933

F 7880
F 7889
F 7891
F 7898
F 857

I 856

F 7934
F 7935

F 7936

F 7937

\ e
e

-30-

N

*
=
=

TWINE BOX AND TWINE GUIDES

DESCRIPTION

Twine box hold down rod
Spring, twine box hold down
Bet collar, 5/16"
Twine box side
Twine hox end
Twine box hold down
Twine box bottom
Twine box top section
3/8" x 3/4" flat head machine serew
Twine tension fop
Twine {ension base
Twine tension assembly
Twine guide bushing holder
Snap ring for F 856
Twine guide bushing
Twine guide bracket
Twine hox hold down bolt
1/4m"x 1/2" flat head machine
serew
Twine box complete, 9 compartment,
large plastic twine ball, Ref, 1-1§
Twine hox bracket

REE.
NO.

21
22
23
24
25
26

27
28

29
30
31

32

33

34

PART
MO,

F 6318
F 6319
F 7938
F 7938

I 524
F b2b
F 7973
F 7974
F 6315

F 6316

F 7555

F 75666

DESCRIPTION

Twine box clamp

3/8" x 5" NC Cap screw

Twine hox base tube clamp, L. H,

1/2" x 5-1/2" NC cap screw

Twine hox base tube with end mount

Twine box mounting bracket, R. H.,
pull~-type

3/8"x 1" NC cap screw

Holder for twine guide bushing, 2-tie

Holder for twine guide bushing, 3~tie

Holder for needle twine guide
bushing

Twine box, § compartment, dome
lid

Twine box mounting bracket, R, H,,
Seli-propelled Hydrostatic only

Twine box mounting bracket extension
for 18" long bale chamber, Self-
propelled Hydrostatic only

Twine box tube mounting bracket,
left hand pull type baler

Bottom support plate for F 7555



-21-

REF.

z
o

[vsaS N R &) IRV VR L S

PART
NO.

F 6336
F 6337
F 1083
F 1084
F 6338
F 6339
F 1087
F 6407
F 6408
F 6409
F1720
F 6342
T 6343
¥ 6344

F 6360
T 6345
F 6346

REF.
DESCRIPTION NO.
Gear box main housing i8
Pinion & shaft, pump drive 19
Bearing cone, pump drive shaft 20
Bearing cup, pump drive shaft 21
Gearbox pump drive housing 22
Spacer, pump drive shaft 23
Snap ring, pump drive shaft 24
Shim, gearbox housing, .005" 25
Shim, gearbox housing, .010" 26
Shim, gearbox housing, .015" 27
Vent, 1/8'" p.t. 28
Bearing end cap 29
Bearing cup 30
Bearing cone 31
1/2" x 1~3/4" NF cap screw 32
1/2" star lock washer 33
Bearing washer 34
Gear, pump drive 35
Gear and bearing spacer 36

PRIVE GEAR BOX

PART
NO.

F 6347
F 6348
¥ 6349
F 6300
F 6351
F 6352
F 5446
F 5445
F 6353
F 1245
F 6354
F 63565
F 1246
F 6340

F 6356

DESCRIPTION

Pinion, pulley drive

Pinion and gear shaft, Perkins
Gear box motor housing

Seal, gear box motor housing
Shaft, pulley drive

Gear, pulley drive

Bearing cone

Bearing cup

Gear box pulley drive housing

Nut, bearing take-up

Seal holder

Seal, gear box pulley drive housing
Lock washer

Gasket, seal holder

1/4" x 3/4" socket head cap screw
3/8" x 3/8Y square key

Spacer washer

1/2"x 1-1/4" NC cap screw
5/16" x 5/16" square key



PART
NG,

F 6135
F 6136
F 6137
F 6138
F 6139
F 6140
F 6141
F 6142
F 6143
F 6144
F 6145
F 6146
F 6148
F 6150
F 6394
F 6385
F 6153
¥ 6396
F 61535
F 6397
F 6398

Part

No.

F 06
F 6386
F 6435

EXCEL CAB

DESCRIPTION

Glass, 1/4" tinted safety, top front

Glassg, 1/4" tinted safety, rear

Glass, 1/4" tinted safety, bottom front
Glass, 1/4" tinted safety, right and left top front
Glass, 1/4" tinted safety, right rear

Glass, 1/4" tinted safety, bottom right front
Glass, 1/4" tinted safety, door

Rubber moulding for setting glass (sold by the foot)
Window adjusting arm

Door handle, inside

Door handle, outside

Door latch w/handles

Alr deflector

Floor mat

Dome light

Blower swiich

Rear view mirror

Blower fan, 12 volt

Door latch

Blower filter

Domelite switch

PARTS NOT ILLUSTRATED

Description

Eyebolt for pickup balance spring
Bearing, R. H,, pickup
Tow bar assembly for Hydrostatic Self-propelled

-39







